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Behavior and Thermodynamic Properties of
Tantalum Carbide and Nitride in Steels

Toshisada MOR1, Masaharu TOKIZANE, FEihachiro SUNAMI and Yoshiyuki NAKAZIMA

Synopsis:

The structure, chemical composition and behaviors of tantalum-carbides and nitrides in steels were
studied by means of metallographic observation and chemical analysis as well as X-ray diffraction
analysis of the residues extracted from various specimens of vacuum melted high purity Fe-Ta-C, Fe-
"Ta-N and Fe-Ta-C-N alloys containing tantalum up to 3'16%. The specimens were prepared from
-forged materials by solution treatment and long time holding at various temperatures from 1000 to
1300°C. The quantitative analysis of soluble-tantalum, -carbon and -nitrogen was also conducted in
-order to calculate the solubility products of tantalum-carbide and-nitride in austenite. Results obtained
.are as follows; ,

1) The precipitates of tantalum-carbides or-carbonitrides were observed predominantly on auste-
nite grain boundaries as finely dispersed particles, while the tantalum-nitrides were precipitated as
comparatively large particles.

2) It was confirmed that these precipitates can be quantitatively isolated from the iron matrix by
-dissolving the chips in 6N-HCI solution at room temperature.

3) The precipitated tantalum-carbide or-carbonitride in these samples were identified to be f.c.c.
-0-phase and their lattice constant decreased as the content of nitrogen in sample increased. On the
-other hand, the precipitated tantalum-nitrides in various specimens were identified to be h.c.p. y-phase
‘with almost same lattice constant. Intermetallic compound Fe;Ta; was also found in the sample con-
‘taining tantalum of more than 39%,.

4) The precipitated §-phase was not pure carbide but carbonitride even in the Fe-Ta-C alloys
‘containing little nitrogen and its chemical composition was determined to be TaCg.gsNg.qs. The pre-
cipitated y-phase was estimated to be pure tantalum-nitride TaNj.g;.

5) The solubility products of the tantalum-carbonitride and -nitride in austenite were given
respectively by the following equations;

* BAREIOAALBERRCTRE BM4BFE58136%24
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log [9%Ta] [9%C1v (% NJo o6= — 2301 202
log [%Ta1 (%N = — 20 5.9

6) It has been proved that oxygen has the stronger affinity to tantalum than carbon and nitrogen

in austenite.
gnized in all specimens.

The preferential precipitation of a little amount of tapiolite [Fe,Ta(Nb)]JO, was reco-

(Received May 13, 1968)

1. #& 1

MEND ORMCE > TROBUENEELEELYZ
35 Z EMBBLP I, Nb Fsicovw T oL
BREWEC#R 2T 5. Nb R TEaci3 sl
HERTE VT 7204 T2FEMTo L XoTH
EENTWDR, 7=0=2FTIIEES5~6% BED
Ta BEENTWVHDT, EA Nb iRhnsRp iz 4 A&1MH
Bira s TaBRBCEMIhD Z Litks.

Ta BEORECRETEEC OV TOFMSEIN
B 5753, T PaiLures, DuckworTH, CopPLY!
EEdosiciEEL T 0:06% T Ta % Nb Lfd
RIS, H5VIREMTHRMLERERCOWT, 5IE
VRSOV EERECHKET TaogET 2V TR
HL, Ta OEEI Nb OBELEHLTWB L%
ELTVA. :

—7% Ta {bA&MOBNFHHKEDE RS &, RItW
(TaC 3 X Of TaC), Z{tH (TaN) iz £ £hNbjk
{t¥ (NbC), Nb 22{t#fy (NbN) & CE/iIN1 Y
FOTHERLT, BULAERAT 2 VF—EZRL TV
5. @btk s Ta kb b EbhoEEH >
WL BERIZEA RNV, ko &
HOHETS L, Ta 3Rtk VT Nb LRERITH S
gg%&ﬁm%&ewmgmm&%m?5%@a%ﬁé

ARFR IV TIMPICERT S Ta ki, 2L
BOLRICREMOBESCET R/ EL, A —RX7F+4
FRIZE TS Zh D OLEMOBNENFELEE XA S 2
wTsltxHEMELT:.

2. & ¥l

BENBERFEMEK, &8 Ta(Ta>99"9%) 7 60N
EMERNURS 001%LLTF), N #2Z2BVWERARES
Wzt 5 kg HEBRMBHHEEEICX D Table 1 IR

& &3k ® Fe-Ta-C, Fe-Ta-N % Xt Fe-Ta-C
-N R#i&4 2 SkefA, 0mmé)ZBERLL. Th
5 OWBDO—E & LIMitkKy 20mm ¢ OFEM L L TE
BRiTpEL /2. '

3. R B BH &K

FE0E TR, BEDOETORA I XUEEMIT
OV T 1000°C X 10hr K& OBURE % 778 DfcihA I
OWT GEEMOBAITVTH B EEHRICETIREIC
DWT) BEMEEBERTIV, REhoEEREORE
LEBCOVWTRI L. R hd o iiEsgEL%
BB 2k D AMIND X5 MBEEECD
WTHRET L, 6N-HCl iz X 3% HE Bt BB Ll
7o. XL TAFE OB EMIT OV T 1350°C X 3hr K&
DB LB 2T 071 1000°C ~1300°C DL D
1B T BRI NEMEKE O EBYAEE 2 {77 D7fA &
D, ZOFECIOTHHELAEEEROWT, /Vvivid
X4BET B E GHERE Co E72ik Cw) AV TXR
BiF 2Ty, FEEOBSEELHRL, Mot
MR BN BULERIREE I M5 T ek o Eibe B
foo W—HORK KOV TIRRKOFETEREY MM

L TRERIE B RV, Th b O R SO XREHT

R pOITH Ta BtWE X OB L oL SR & HEE
L, =27+ 4 FhigEF5 2050 B IGOF
BERTY kD, Ll IhbORAE OEEEGIRRREL

Table 1. Chemical composition of samples.

Mole ratio
Alloy system Salr\rng)le Ta% C9% N% 0% —
(C+N)/Ta N/C
420B 3-16 0-080 0-001 0-002 0-38 <0-01
419B 1-13 0-059 0-005 0-002 0-85 0-07
Fe-Ta-C 419A 0-64 0-033 0-005 0-003 0-88 0-13
420A 0-25 0-095 0-001 0-002 577 0-0!
512 0-14 0-082 0001 0-002 8-92 0-01
4738 1-46 0-081 0-022 0-001 1-04 0-24
Fe-Ta-C-N 422B 0-45 0-019 0-018 0-002 1-16 0-85
423A 0-34 0-009 0-012 0002 - 0-83 1-13
514 013 0-006 0-020 0-003 2-68 2-86
Fe-Ta-N 421 A 014 0-008 0-014 0-003 2:13 1-60
e-la 421 B 014 0-007 0-012 0-002 1-86 1-47
422 A 0-60 0-007 0-014 0-002 0-47 176
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Table 2. Holding temperature and holding time.

Holding temp. (°C) Holding time (hr)

1000 36
1100 24
1200 12
1300 6

5UNCIIEMEHEREIE 44 R L FHEERICLD
Table 2 T T &L SREL .

4. X B B R

41 FHBEKORR

Ta IIEDOHBEIZ Ve 420B D#hED T % Dt
FIZEWVTIE Photo. 1 (a) KRT I &< —RERRIC
Fe.Ta L2 L5 MMBHEMRICITEL Tv5. 402
hoo&BELEMIEDIE T Photo. 1 (a) TiZ—k

Photo. 1.

SR IR T B 3B b 595, Zhvnid Ta
It EZE2 o, LIELIEA -2 7+ 4 MRFICEFK
CHFRLTVWBOREDLNS. DX 57 Ta kb
OFFHIE Ta lmmED 7wy (Ta=025%) FL420A
W T3 Photo. 1 (b) ITRTZTELBEY X518
>n5. koREhTis VT Photo. 1 ITFRTTEL
sHEldh o (C+N)/Ta Tk 1 X W IXE»ITKTH
50T, FELROND ZELEMITN~T 4 FOFE
DERD LTz, '
Fe-Ta-N ok 422A itksvTi, bdoxEo
BA Lid% /RN D Photo. 1 (¢) WRT T & < HEHY
KBEOWMEIB LIELIET =74 MRFRERL T3
DD LT, THO O EE, WENCR5 fHE
BREOXKRAMBRAEZ 2 EbE5 L, ko Ta gk
WL RO D GO fE Gt E 2 o7 Ta R &
Brsand. LB IOX 5T Photo. 1 (d) IR

(a) 420B
(b) 420A
(c) 4224
(d) 421A
(e) 423B
X 500
5% picral etched

Microstructure of as cast specimens of various samples.
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(a) 420A, as forged

~ .

‘ B T, P S
St b S, -
o W

. ﬁ'».”é“
v "},a o

(f) 420B, 1000°Cx 10hr WQ (g) 422A, 1000°Cx 10hr WQ (h) 423B, 1000°Cx10hr WQ (x500) 5% picral etched

Photo. 2.

4+ < Fe-Ta-N %447 Ta iFMEOLHVERE
421A TEIZEA LRD LRI DT,

Fe-Ta-C-N Zo#{f} 423B T3 Photo. | (e)iTiR
T FEE LT Fe-Ta-C &4 THOHOLNICD LM
i ismss Ta AL, F—27F4 MRS IO
RIZBGHL TV EOPRDLNED, ZOEMPICERD
Tazz{bin L% 2 5 5iTHER LI & BRL & Fe.Ta
EZBNG AL —EICED L. )

NHOEBOBED T T DHA T OV TOHEMEEM
HoBEER% Photo. 2 (a)~(d) T, T/t
DfEERIZ OV T 1000°C X 10hr JnEhfs 7k o BALTE
T I 0 o AT OV T O ARSI o SRR &
Photo. 2 (e )~ (h)izix+. Ta mEO P\ Fe-Ta
-CHRozE 420A THEVTEREEDTEIOHE TEW
T, FE0FTFTORRFICEON O LFKIC, Ta &
EAELTRILATER L BROCH —5 4 MK
LTWBH, F—AFTF4 MRFITHHL TWw5 Ta &
e En T oM OBE X VER ITHE LTy

Microstructure of as forged and heat treated specimens of various samples.

5. ZoOX >k % 1000°C x 10hr fnshigken L7
&1 Photo. 2 (&) IR T &L v T A4 Mk
nEDLNE, Ta RIWOWHELRELND XS TH

D, T E»HEMIT D L HEH TR SRR
HH Ta Btz 1000°C X 10hr F2EE OANEC X2 THE
SRRBARLEVIOEEZLNS.

Ta iFInE D%\ Fe-Ta-C Zoatfl 420B T3k
DEEDOHKK OB AR bhikEko & BRI &1
i Fe;Ta 35 X108 Ta RAGIICHIST 5 #7 ARSI
EC X O TEESMICE] ZIEX T 555,  1000°C X
10hr HuBkigkd L 7ostE Tl o BRI L aiig £ % L5
5 KB O AR BRIV < SABA L, Ta ikiL
1 &% 2 B D BRI AR L T 5. RSO
HE DB L (C+N)/Ta EAHIIVWHEBL L/MTH
D, CE I NZ 1000°C 1235 THIT L A E Ta Liliii
LTHED, La o THEANBORIIT =74 FID
éﬁ)MmQ(Duﬁghéjg<@mmﬁmnmw
PE7 =54 MERLIFEA CEBRICHHL TV
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Fe-Ta-N T3tk 422A 1235\ TitPhoto. 2
(EFTZELBEDEEORFCHE WV TD,
EEDEEORE OBECRLNA LD LAKD
WK B O A% LB LD H, LT
NSO EMBABOBRETIRESEVLD
THD. COREOBFEITH (C+N)/Ta vkt
HEDLDTUNTH B DT 1000°C X 10hrfpZhizsk
ALRFTH VTS Photo. 2 (g) KRT T L
X7 =94 MEBERL, i TaZgbimihwL
BRECMIZIEAEBBLEVIDOLEZ LN
5. FIEEOFERIT (C+N)/Ta £vik=1 oM
Ba BT 5 Fe-Ta-C-N Zos¥ 423B ofs
b B® B, Photo. 2 (h)itmd &< 1000
°C x 10hr INBAEAHE LcRA L7 = 5 4 NS
Thh.

4.2 FHHOSFMIME FETSCICERHERE
DRE

ATETC B TR R» &R iz Ta gk
1, BN URIRELWEE L LNDHTHME
pERwbh, Ta EHEOSV-HEBIZRVWTRE
5iZ Fe-Ta &£ BRHLEMMBLIRD M, Th
OO HE RO S, LEEKERITL, &R
PR TETNOOEFYHALLITTHRDICE
T+, ThOOWHEEBELEZ TS Ll {Higk
POTEEIID XD KA H L b NCERRIE EE % 1
YTHZEBLETHS.

A Hk s B BT B 1T B B DFED 535
505, AR T EM M, RO R X ' Br—7 v
I~ VREEER IOV TARET L 7:. BRHMHER KocH-
SuNDERMAN BVEBREFEOC XD (5% BV — %+
1'29% KBr+0'6% KI) /KigWex A L7z, IEERALEREE
1 6N-HCl fhizsBl ol 2 2B RE T 5 T
507z, Eio Br—7 03 — WEPOIRE OfEEIR & 5
% Br—x & 7 ~ViEHR GUEH] g %72 100cconFE)
RCERLIE L, A THERMBERD bl Lo THEN
0min TARIZURELZIFFNT 5 HETTRo7%. Fig. !
dEUkE 420B % 1000°C x48hr {R¥F{RKe Licg A1
DV TERFR RO 3 BOFKRICI>THELERE
KOWTOXBRERTHS. K 420B 1k Ta R
MEOELDTHVERTH Y, FEITENZTE<H
WG OBERERICE T Fe-Ta £BRLEMEE
AbhsiEE, Ta ILWEPEDLNIZFHBTHD,
Fig. 1 t RHh 5 T & < Bt & IR ELEIT X
SBRECHATE, B XS mEDBREDLN DM
H) Ch b 0BREOREMET OVWTRRETERTS.

Electrolysis

BN-HC!

5% Br~methanol

Fig. 1.

(Fe,Tos)

(300)
(110)
(102)

()

(220)

>
L
I

(200)( 103)

A

r T T T T T T T ]
80° 75° T70° 65° 60° 55° 50° 45° 40° 35°
26 (CoKa)
(Specimen:4208, 1000°Cx48hr W Q )

The results of X-ray diffraction of the residues
extracted by various method.

Br—x # 7 — WRMRIT X 5 BREOHEE Ta kit
THERD b, Fe-Ta &BRILEWCHY 3 5 RHFTHRIZ
LI, O LIEPICERL EBRILEW
FEA Br—x & ) —VMBZ X OTHBR 52 2R T
{0 Ths. £ Table 1 TR L7k 420B,422
BofgEttolEsly 1g (£0°02g) 2BV THIRD 6N
-HCl, 40mi7-%i% 5% B X 3% Br—x % / — Vi
W 100m/ T X>TREBL - RiEh Ta OEEFEREIL
BT 5& Table 3 iRTZCELTHY, Br—x &/~
WV DFE I VT ORBIC DWW Th, REELED
BAEXDLIELLEWEEZRLTWS. ZOBRITAL
I Br—x &/ — VISHRIC X % BT Lk & BRI

Table 3. The results of analysis of insoluble-
tantalum in each lg sample treated
by HCIl and Br-methanol solution.

Sample Insoluble Ta (mg)

No 6N-HCI 5wt% 3wt%
(20°C) Br-methanol | Br-methanol

420B 22-60 12-6 14-4

422 A 3-55 1-8 2-4

423 B 12-78 10-2 11-4
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{eamiOAR TR L, Ta Rithd 5 WELmd»i

DIERBTHZLETRTLOTS.

D EDFERH» IR B MH I Br—7 v 3 — v
MIREIAEY TH Y, BFEREMERRREECXD
LS OBEY EEZSNED, BEETHHEEZE
BRI T 5 iR OBEREORIESARIERT, &
BLAEREE D13 5 BEHICIIERTH S . £ I TEEEC
XOMHMHOBRBRELRITT 27001, EEORK O
Bl 1g 2¥FEL, 60°C ¥ X8 20°C ¢ 6N-HCl dhic
BIEL, HEROBBETHEILRWAWADOREMIGEEL
Ti#% No 5COFEE AV TEERFIL, Kiatk Ta
EORERMC L IR IE(LEFA L. ThooFERY
it Ta OBRINE & RFFFRFEOBRK TR T & Fig. 2
XU Fig. 3 DZELTHY, 48D Fe-Ta &EM
L& % & ek 420B OB AN, itk Ta &
RREERIC L oTIE EAEE LRV Z 28 bho
2. e x Ta R{EWI LIRE(EWIE 20~60°C

04
Sample No 4238 _
7 03 e I
~ T —o—Sample No 4208
o
(=]
. 02 Heot treatment ©
i) 1000°C x 48hr W Q
£ I
o o1 _ Sample No 422 A
0
o] 2 4 6 8 10

Holding time  (hr)

Fig. 2. Relation between insoluble-tantalum and
holding time in 6N-HCI at 60°C.

o4 Sample No 423, 1000°Cx 48hr WQ

S o3 o Saomple No 4208, as cast

-g_\ \J§~

L 02— Sample 4208,1000°Cx48hr WQ~ —

s Sample 4228, as cost . o

2 o T [ 1

= Somple 4224, 1000°C x 48 WQ
I

o) 20 40 60 80 100 120 140
Holding time  (hr)

Fig. 3. Relation between insoluble-tantalum and
holding time in 6N-HCI at 20°C.

6N-HCl 3w, Liaho TIDHEILE2 T
o oRth, EthrEEMCOBBEL S>3 2n
ST D. FTERFRCEVWTIEEAR] ¢
W7-h 40cc DEE& D 6N-HCl thicfEllf % ¥I8 Tl
BL, HgkBTLTE L B#REY AL TREH
Ta, FBEHECK IUREME N 2h o5 5k
REERIEREL L TRATH ZLCREL 2.
4-3 HBEOERMETSTC{LFER

4-3-1 HHMORE

MBI AERT 5 Ta RILWin SO B O Sl
RLFMHE T OV TOFMEBREIRY 5V, 4

& Ta itz & T8 LmiT oW Tid BRAUERSD 35

X OX SCHONBERG® [Z X 5 b3 Tl eI R s

Table 4. Crystal structure and chemical compo-
sition of various phases in Ta-C-N
system (BRAUER, LESSER™).

Chemical
Phase a(A) | c(A) [c/a composition

a Cubic 3-305 — — | Ta

B Hexagonal| 3-101 | 4-917 | 159 | Ta,C

B: Hexagonal| 3°054 { 4-917 | 162 | Ta,N

( ? — — — TaNo.G4

0 Cubic 4-45 — — | TaC

7 Hexagonal| 5-191 | 2:911 | 0°56 | TaN

Table 5. Crystal structure and chemical compo-
sition of various phases in Ta-N system
(SCHONBERG®) .

Chemical
Phase } a(A) | c(A)|c/a composition
a Cubic 3-369 Ta
B Hexagonal | 3:041 | 4-907 | 161 | Ta,N
7 4 2:925 | 2-876 | 0°98 | TaNq.5~0-9
/ 4 5-185 | 2-908 | 0-56 | TaN

N/C ¢t ratio

Fig. 4. Equilibrium diagram of Ta-TaC-TaN
system at 1250~1450°C  (BRAUERD).
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Table 6. The results of X-ray diffraction analysis of the residues extracted from various specimens.

Alloy Sample Mole ratio Specimen
system No | (CFN) 1000°C | 1100°C | 1200°C | 1300°C
/Ta N/C As cast | As forged wQ wQ wQ wQ

420B | 0°38 <0-01 d4+M | +M | §+M — — —
"419B | 0°85 009 | - — | — ) b b} b

Fe-Ta-C 419A | 0-88 013 | & 3 s 8 B g +X )
420A | 577 0-01 b} 8 b — g -
512 892 0-01 — — 3 8 §+X §+X
423B | 1-04 0-24 5 r+0d | 8 = — —

Fe-Ta-C-N | 422B 1-16 0-85 — — d+7r 7+ r+X X
423A | 0°83 1-13 ) — 7+ 7 r+X | X
514 2-68 2-86 — — 7 X+7 X X

Fe-Ta-N 421A | 2°13 1-60 ) — 7 r X X

e-1a 421B 1-86 1-47 P — 7 7 X X
422A | 047 1'76 8 - 7+ — - —

3 : TaC, 7 : TaNg-g~9-g, M : Intermetallic compound. (Fe;Ta;),

X TV 5 .BRAUER 5 D0F Ta-C-N 3 oREHKA LT
WTERT 5 Ta R{bW7s S 2k e LT Table
4 TRTCEEREHTTE Y, ScuSNBERGD|T Table 5
CRTZEEMHZDIF TS, £/ BRAVERDD 320
FOLEMBOLEERKZ FMICEI LT Fig. 4 WRTZ
L ¢ Ta-TaC-TaN 3 TROBEMERER 25 2T\
5. ‘
AEAFAER L B O &R A o HEERE O X BRI
ERCHBALHTEBLRIET S & Table 6 WiRTZ
L THD. BRI LFRLTHEDIFI LR Table 4 3
Y% Fig. 4 RL 7z BRAUER B X BT HED 6 -
HE LT ASTM »— k9 TaC LRIEXhid D
ThHY, rERLTH5HDIE Table 5 RL Az Sca-
SNBERGDIZ X 5 ARG RaD v -TaZ b4 (TaNy.s~TaNy.o)
LRZESINIDDOTHSD. 7-HICOV T i3RI
THEMBPERE XN TWA VDT SCHONBERGDD 5. % #-
BFSERRMHAL, SRR Hur oNEDZER
UTEERAEY L CEHE L - mEe s EE 2 gy
BZLRIOTHEL K. Table 713X DFERTH V5T
RELERERZHLDTIL—HKLTWVS.
INSOEHOIE»IC Ta MED XD THWE
B 4208 T3, TCI Fig. | WRLAEZELG-HAE
RlE: iz & EBRL A48 (Table 6 TIIMTEDLLTWVS)
BB BN, ZDHIE ASTM % — RIDD Fe,Tasi) &
RS —BaTt. Eh—HORE T Table 4 75
GHZ Table 5 OWFh oML b RE Sh R WREDE
BRDLNz. T XS ifHiEgE Table 5 TiEXT

X : Tapiolite[Fe, Ta(Nb)]O; or FeO[Ta(Nb)]zos

Table 7. The results of indexing patterns of preci-
pitated y-tantalum-nitride.

- 11:/1Iclllil¢;ectss Inter planner spacing (A)

hkl d calculated | d obserbed
36-24 001 2-88 2-876
41-27 100 2-53 2-537
56:04 101 - .1-904 1-904
7526 110 1-465 1-465
76°78 002 1-440 1-440
8652 111 1-306 1-305
89-62 200 1-268 1-269
91-10 102 1-252 1-253
100°78 201 1-161 1-161
121-00 112 1027 1-027
137-40 120 0-959 0-960
139-62 202 0-952 0-953
158-12 121 0-910 0-911

These results were obtained from the X-ray diffraction (Co Ka)

of residues extracted from the specimen (1000°Cx48hr WQ ) of

sample 421A.
EbLTVER, X-HCOWTIRE SR LIEE,
ASTM 4 — K12 TapioLitE ¢+ —FT5 Z LG,
kot 8, 1RIUXOZMOXBEHEROHIZ
Fig. 5 wiRT. :

7s¥ tapiolite I —f&iC [Fe,Nb(Ta)]O: & L TED
SNTW5 Nb $7:43 Ta OB{LITH 0, XBEHRE
Bz T Fe-Nb &§4&ic4a KT % tapiolite!® )t Fe-
Ta S4thicART S tapiolite DEIFHEEE < —&KL
TED, BERBEALALEGEELZHOTVH LD
tExbhb. Ta=091% % &% Fe-Ta 2 7oReHE
TBEE) D@yEHHT oW T 1200°C X 24hr 7k DEMAEE

&) Fe-Ta &MMLAMIEL LT ASTM »~ Fizid 2 S 0{EEY
FesTay & FerTas #5ahiF 61T 3 05, AHFEIRBOTIRESR
U, BERED sz hoT.

) 3E TB6 i3 Table 1 iwRL TV vhs, AROBMSGIRIC L2
THMUI 6 DT Ta=091%, C=0'007%, N=0-0011%,
0=0-002% D {t¥MRkEHT 5.
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(400)

(331)
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S
No

{§
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(a) Somple 421A
1000°Cx 48hr WQ

(b) Somple 419A
1000°Cx48hr WQ
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tapiolite 3, Ta RILMCE{LIITLEL
LU W EERLEMTHD LT
THOT, AHOBEEFRICMEYL T
HEhEC—E&FEL, Ta RILW
2O E RS SV OBEI
i3, FoLHEMERTh DS EIEH 1
L, MHEEREOXBRFFERTEDDL
N5X5B5DTH5.

4-3-2 S-HAOHEFERK LILFHMA
BrRAUER 5,39 Tz Fig. 4 WWRL
T & <Apk Ta-TaC-TaN 3 THR#EK
AR T B HaED 0 -F, Zbd
TIAEHE I b 72 HREREE>TE
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(c) Somple 421 A
1200°Cx 12hrWQ

{tL, - N/CENEMBKRITKLS
WWLlhsD TN sd & 2RLTW
5. AR CKTHHMEREPCRDL
hizo-tb, 54 o Ta, C, N O
R X2T, £l OBLEIRE
kDT, bl W B ok FERETRT
z L asbipots. Fig. 6 i 3dnd o X e

] T 1 1) T T 1
120° 110° 100° 90° 80° 70° 60° 5;0" 410° 3'0"

280

(a),(b):CoKa (c): CuKa

Fig. 5. The results of X-ray diffraction of the residues extracted

from various specimens.

BT OB %, FFROFHET 6N-HCl L o3
HEEOXFERFEREI L0 X-Hee{—&L,
HRIVIZE & L T tapiolite TH 553, ZOBEDLES
Wit ®Bix Ta=89-0%, Fe=24%, 0=27-2% %RL
. TOSHE Fe(Ta)O: &5\ i3 FeO-TaOs @
WFhIZd—FE T, OSFEBLKTHLH, LORE
KOWTIEBETO L Z ARET, 40ME AR
B, .

T X5 tapiolite 13, HEHOFRMMEL TEX
NTWHEEEN Ta EESLTAHELLDDOTHDH, T
NoHORBFOBEREIIVTHhH£70002% BECTE
BVWOT,XDBRIELDTHTHTHS. LrLERD
Table 6 WWRONBZEL, X5 kMmEdREUCHEE
CEVWTRBEBECEZIEEHEI IS EDLND. £
TaSBEHBWVIE (C+N) 8FERDLL, L
2T Ta RItMH 5 VIIELMONEEM» DRV EE X
SAREOBAEEEEBILBDOLNTVS. DX
5 73RS Nb JInA & iC £ BT 5 tapiolite &1
L —FL Tk, ZHOOR BT FWTAHRTS

FERITHEWT d-HoE»Lhic Fe-
Ta-C FRABOBTFEREZRTH, AL
IBE TR R TIRDI5 & IR
B N/C ®s/ e b8 512 6 &
U 420A DPEA LB, N/C 2P
HERHI A B3R 419A X UF 419B itk T,
8 -FDBTFEHI,E DT D TwB. THhiZHD
PICHTE OB AT L THE OBA T EHTH 6 -8R

T l
o 5i2
4455 e 4i9B ]
© 419A
7.\ e 420A
— 4450 N
< \\\
o
5 4445
(5] -lq—-“ \
8 "'\1\ AN
£ \\\\\»
|
4440
AN
j0O0OO 1100 1200 1300

Holding tempercture  (°C)
Fig. 6. Relation between lattice constant of j-phase
and holding temperature in various samples
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Table 8. The results of analysis of insoluble-components in the Fe-Ta-C alloys.

Sample No | Holding temp. °C| Insoluble Ta% | Insoluble C% Insoluble N9, | N/(C+N) mole ratio

1000 0-46 0°023 0-002 0-07

419A 1100 0-38 0-011 0°001 0:07
1200 0-28 0°009 0-001 0-09

. 1300 016 0-003 — —

1000 0-99 0-041 0003 0-06

419B 1100 0-89 0-037 0002 0-04
1200 077 0-032 — —

1300 0-64 0:014 — —

ONOESHFEENEML TWEILRIEHDTHS.
F AU OV T, WIFh b BMLEBIRES & < /%
I L0 THTHL 0 - MO FERIINE 22Tk
y, BIBCREBIC LSO THH G -Hho N SFEE&
PEEIT 5 Z ERRLTWAD, NbiRmMMRITIHT 54T
H 6 -Nb RE(LMOBAIT OV TR LRI & Rk
W0 -TagEbmc kv Th, NAFEHE (DFEHN
J(C+N) EvEE) DBEImT & b7y, RER (C+N)/Ta
ENEOHE (0FD Ta LFEETS (C+N) &5
BOEANR ) S-HERLD, Ok 5 BHERE(L
LA O TEORFERINIC D 3 DLEXLN
5.
hEzhbo §-HHoEFEHT X BERER» S
NELSON-RELLAYO DS IEEI X2 THREL .

Fe-Ta-C ZDHE 419A I XX 419B 2o Ti3,
X5 ICHTHITIRE L RERIE BT b LB OEHI A
%¥%i80 6N-HCl RICZERET 2 HETIST, &
BETHOAEL R POREY Ta &, FBEKHCER
BUORFBHENEDLEEL, Table 8 WRTILE
EREBI. LoXSRENERELR TR EREE
RICiE 4-3-1 TRARZTELEELTI-HTH D,
—if tapiolite MEENTEY, FDHIIINLODHE
FERRER,> SEENE 6 -ROLEER ZRE T5C
LT ERGVA, FEECE EREHENE & OH&IIIT
Ho-HpDCE: N OHRKEIERXTRTHIDOEEZELDLN,
kS5 hEEs% N/(C+N) £ TRT & Table
SoERMOT LTS, AhoONEFEARKRI &b
BDThTrTH LD, ERORBUENEERRISITR
EHEIGEL, LB 2TIhbDECIHFBER
HMLpBwE, ThoOBRIIFRD §-HHORFER
DAL B OHEE L BAICIE—FL TW 5 X 5Td
5. ThbbaEHKD N/C 2 VHORBHIKRL 5
£ 419A DBESDIEHH 419B OBEES L VITE -8

) TRHENEETERL (ZNE-TRHENR) 2 DTRBENE
&L

MONSHEHARS MEAEZTL TS,

BRAUER 57 1 0 -HAOHFER & (LFEAR OBIRIC D
WCHBI AR R TR O TWE DT, TRLDF — & —
R eI L T 6 -ARERIC SR T ERBESIC & Fig. 70
TLERERRBS. LITIORRCHLSVT, Fld
OXBEE R HBFE 419A B XU 419B FiC
T 2B FERO LIRA O TIRICHES T 5 %41
R aral, ara) #31E, IS5CThLOERA

N_ .
C+N at. ratio

Fig. 7. Relation between chemical composition and

lattice constant of §-phase. (BRAUER")
50 AV
ToC O 02

_N_ :

C+N at. ratio "
Fig. 8. Chemical composition of §-phase precip-
itated in sample 419A and 419B. =
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SV TORERIEEFER (Table 8) »545 72 i d-4
o N/(C+N) st BRSO TIRIC YT S
B A-AL, Ar-A) #5|< & Fig. 8 WRTZELTH
v, ZRODHIBE ICERCI I ERAHS (B
PRI LI LERS) EidoRBRTET 50
-HROMRGERETT. T TR TELFHEI-FHD
MRV, BECIRB ORI DO I EMLERIREE I &2
THELT B2, ThHORBOBETRHLTOZ(LRETE
b ThT»Thsb. £ TS5 Fig. 8 OfBEOHED
BLE(NT@THRT)ZES &, ZoHILiEE TaC.ss
NoosZ R THREERLDBDT, Th&h, Zhid Fe-
Ta-C R&&BRITHETS -3, FHIT TaCo
Noos BEOHRKEZETHIOLYMTL B TES.
4-3-3 7 -HHOBFER & (LFEMK

Fe-Ta-NB®4& 4T H\V-Tid, T Cic Table 6 ZiRL
7222 r-Ta Z{LWHEBHTHL THY, T OMIEFe-
Ta-C-N %4 4&0—RORRC BV THRTHE TR~ 6
-Ta RELWAEIEFL THIHHL TV202 8D 50
7z. Fe-Ta-N ®&4&PicERT 5 r-Ta EbMc>
VT, fhrhBEBEOXBEERCE VT, &
LEAERTD 5 (120) 1 X 0N(202) @O RIS HI&F
ERAELE. ThboER I Table 9 iR &<
THY, Zhkifh r-Ta Z{LHEOETFERIIEE
DILEE R CHNIREN R D THIT L A EELL
W kb rd. ¥ bomTFERE Table 4
TR L 7= ScuONBERG Y r-Ta Z2{t# (TaNg.so~TaNy.g0)
Xt L TE X HBRFERITEL, 202 ihrb Eiog
HeF o 7 -Ta Z{LWOBERIX TaNg. g5:+0.05 FRE
ThdL#EEIND.
44 F—2FF4 bRICHITZIRHBOERHLTSTIC

4 R SRS D - 96 B K

AT TORTERD> SMPCHTHET 2 Ta kibs
XU MO RE, FHaBESEL»IRY, Etth
HOLFEER Y HET D Z B8 TER. kTR
cnbmké%ﬁj—zif4b*mkwréwl5&
EBETRTPTOWTEEL, ILXEALOTHEG

Table 9. Lattice constant of precipitated y-tantalum-
nitride in various specimens.

Heat treatment
1
Sample  11000°C x 36hr WQ | 1100°C x 2¢hr WQ
a(BQ)c(Q)c/ala(B)c(A)c/a
421A 2-932| 2-883| 0-983 2-930' 2-881| 0-983
421B . | 2-931| 2-882 0-983| 2-930! 2-881| 0-983
514 2-930 2'881'0‘983 2:931| 2-879 0-983

DR EEH L KD, .

I XS BRITRIT RIS 70D i3 FERREI
IoTRE R THHEEEHHEFEIGEL TWBH T e
VETHS. TDX5 LBRBERELYRET H5720DDF
LB L LT Fe-Ta-C FOHK 419A L XV Fe-Ta
-N FZozti 421A 2o T 1350°C X 3hr fin#iikks
DUEHKILAER % T o748, 1000°C 35 X U¢ 1200°C T
FNRFER 5, 12, 24 755 UNT 48hr ICMBEMEIEKS O
BN A T oA E K OWT, 42 TRELRENE
B X &R POREYE Ta g2 EE L. Thb
OEERIT Fig. 9 WRTZIELTHY, A Ta &k
WTFhoBEAid [2hr BEOISMERETIZIE—EMEIC
ELTWS., LMo T oREOMEMEET, s
w35 Ta @b 5 VXL O HRISH EEF
BGELTWA O LM IND. £hWwx ZOBRY
LEIH L T, 1350°C X3hr 7K OTEAKILAAE O B0
FESOEREE s & O INERIFER % Table 2 0T
ELRELTZ. :

441 F~2FF 4 BB THEE

Fe-Ta-C Fo3tkl 419A, 419B % L% Fe-Ta-N %
DFEL 421A, 421B OFHEMITOVW T 1350°C X 3hr
7K DIEE(LALE % fT75 D7t Table 2 ITRLCBX
OEETHME L RA POREK Ta %, BOER
Bl TS oy b¥5E Fig. 10 TR$T Z £LTH
5. ZhbHOREM Ta it Ta R1bd 5 VIXZE(L
WEFRL T3 Ta LSc, Wihd tapiolite %
BLTw3 Ta BEERTWEM%, FORIIATE TR
72 Z & <, tapiolite BE DD THRERILEWTHDH T &
b, AR EBERICIZTE—EL BT ENT

06
osﬁ
o [o]
IN v :
04
[SE \'-8 5
© 03 | o 419A,1000°C -
2 © 4 1200°C
§ e 421 A,1000°C
Zo2 e s 1200°C /T
L4 .. .
. yru  § (
o1 —Ls =]
o —
0 10 20 30 40 50

Holding time (hr}

Fig. 9. Relation between insoluble tantalum and
holding time.
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Table 10. Soluble-temtalum,-carbon and-nitrogen in sample 419A and 419B
" and the ‘solubility product (log K,'). :

Sample Holding Soluble comporent (%) CIOmVI.J‘(-)SitiOIl of log K.'
No temp. (°C) Ta c N _ _ precipitate g 21
1000 0-18 0-010 0-002 —2:60 -
1100 026 0-022 0°004 —2-14
419A 1200 036 0024 0005 TaCosNovos ~1-96
1300 0-49 0030 0°005 —1-74
1000 0-14 0-018 0-002 —2:50
1100 0-24 0022 0-004 —2-18
419B 1200 0°36 0027 0004 TaCog5No-os —~1-92
1300 0-49 0°045 0-005 —1'59
DESHALEME A —RFT F 4 bBCEE L & BATT
0 % & OO FEBFRIZ IR
TaCO.gsNo-oex—t’L‘é‘*‘O‘8624—0'06_11 """ ( 1 )
\ TEx6n5. 727l Ta, CRIUCN Bt —25F 41
o —f Z:Z; ~ MBS L7 Ta, C 3XUNOBREIERE%]IE2H5D
° 421 A \\\\ T Lo T OREOFERER TR
o6 ° 4218 N\ K/'=[%Ta][%CJ085[95pN]006 coreeereeeenn (2)
,0\9 L%, 4 Table 10 /R d Ta, CRIVUN®L (2)
o m\\\ . RICEOTHELE &' OEZNETRT LREDA
3 04 ~ WMOZL<THD. THRZhLOERE I/T KL
£ \o\
Tempercture  (°C)
02 \o 1300 1200 1100 1000
:g' \ T T 1 T
S ——— l
\(D\ T
0 '\F . o 419A
1000 1100 1200 1300 N ° 4198
. o 2 o 421 A
Holding temperature (°C) 20 :?\‘ o 4218 ]

Fig. 10. Relation between insoluble-tantalum and
holding temperature.

50T, Fig. 10 k357 BH Ta BoBibizE e
LT Ta gfbisvw LIXEEmEERL T % Ta 0
ZiLERT LD LEZ LN, LEBoTohbosEd
Kk F5 Ta RICMPLELWOWTHERIIA ~ZF 54 b
IREREEIC 31T 5 BRI & VW LT3 2 228
b5,

442 WHEMOERRIEGDOFEiRERE

Fe-Ta-C Ttk 419A, 419B oLZ‘EITHIT5
Tt Ta, REBHCEIVHELATAY Ta & (&
Ta 8-Fitk Ta B) BLUWHBEHCE (£CE-RiE
#HCE) L OCRENERKICL > TRD-AAENE
i3 Table I0 WRTZELTHS. Sinboflhic
ERT 5 6-Ta RILW (BETE Ta RECHTH D)
DB RETHELI-Z L TaCugNew &L, .2

X S \\ TaCeums Noos
o =30 F— Ta Noss ‘\ . (Fe-Ta-C alloy) —
2 (Fe-Ta-N alloy) \
----- Fe-Ta-C olloy \ N
A Y
NariTa, N\ N
-40 - Kovawa  _\
===+=— fe-Ta-N clivy
|
60 0 80
. VTox1ot
Fig. 11. Relation between solubility products

(log X') and temperature.
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Table 11. Soluble-tantalum and-nitrogen in sample 421A and 421B, and the solubility product (log K.).

Sample Holding Soluble component (%) Composition of og Ky
o . (=]
No temp. (°C) Ta N precipitate
1000 0-02 0°004 . ——3';%
1100 0-03 0-009 -3
421A 1200 0-06 0-011 TaNo-ss ~2-89
1300 0-09 — —
1000 — 0-004 —
1100 0-03 0-008 —-3'31
4218 1200 0-06 0-009 TaNo-s; ~2:96
1300 0-08 — —
TFoy b 5L Fig ll KRTTELTHY, Thi  BEIhs. FHECEV T)RTRL F RE R

D (2)ROFMRERZ RERK & L TKRX
log [%Ta][% C]o%[%N]%®
= — 5,800/ T +2°02:+eceeeeeremvennmrnmianeans
HigELhc.

Fe-Ta-N FZostEt 421A, 421B 0o&RAFTHITS
Tt Ta E»OFELLAGNE Ta & (& Ta B-F
v Ta &) B XURERIEREIC X 2 TRDAFHEEN
B3 Table 11 WRTITELTHE. ThEHOFBHIT
£RT 5 r-Ta 22eix 4-3-31k <72 T & { TaNoss
LEEXNBEDOT, ZOXSbkEMEA—-ZXTFA b
RIS L 7o &R A TER & O FRIRISRIE

(3)

TaNg.as==Ta+0"85N «rooveerersrreenenens (%)
LLTEbLXN, LR2TIORIGOFERERI
Ky'=[%Tal[%N]"®
THzbh%.

4 Table 11 O iEH Ta L OABEHENELFAL
TSR IO THELAL K OEZABETRT &M
EhOAROZ L THE. hooEzIb I/T
HLTTe v L, (Fig. 11) ZhbHORZRESER
OEBRRAY KD B & (4) RGO FERERDIRERLK
LT

log [%Ta][%N]085=—7400/T +2-09
2/
5. & £

Fe-Ta-C FR:E 419A 3 LR 419B hit#ii§2
6-Ta RILWHPITIFRDOZ L HMED N HBEBEIN
Tx0, FOLEEBKIE TaCoesNes EHEELR. T
nooFHERONE, RILmiEaEET o CRFAE
D—HENBRBHRL THEDTVELDEEZLNSEDT
Wh TN & E oV Ta KL, TbbNEF
X 5 CREFOBMEMSEL DTy Ta RILHSEK
T3 EThiE, FoOMRKITEEEE LT TaCoy REL

X TaCo.ssNo.os DHBEDRELW ZERT DRIGIT>
WTRDIHDTHBD, TONSEHERDLTH»THS
b, ZOERERD T & EM R TaCoe DA
—2FF 4 PRI LERIICOFEEERICE DD
THEVWHDEEZTEL 2P ALV THASS.

Fe-Ta-C &4 o\WTKHE, AR, *—2577
A MRZAERT 5 Ta RIEWOILEMR (FEAERK) =
TaC & LT, & OARRIGOFERERZ KR

log [%Tal[%C] = —7000/T+2:90 -+ +--e o (7)
TEz2TW5. ZOERBEMEICE VT TaC.gsNoos
L TEARROER ((3)RSW) k) X<~
HLTV5.

BHE, /NMUSEE A Fe-Ta-N £412 25 THEHROD
BRI 2TV, A— 27 F4 bicERT S Ta £t
OfbMERK (FEAMERK) % TaN 2 L, £ OAERRED
FHRERAY K

log[%Ta][%N]=—12800/T+6°08 --------- (8)
TEXTWD. ZOERAFHET TaNes i L TH
FRRORR L KL TREAER T bbb v 2V~
EHmE ) K2 TwbH, Fig. 11 tiRonsd L
<, 1100°C FEIFVTIE, b TE—HKLKIE
ZARLTW5.

L (3)FE(6OROBELERETH L, £ 274
MEESETRFACEECS VW TREBEDIES P, L0
By THY, Ta ELids—27 54 FHT
B Shic Ta @b X W EERILEM TS 5 280>
5. #hwx Ta SR E VT, WPONSHED
CEBFRICHEL TH < Th, NidEwird Ta KL
Wi b B BREREL, AHEICK TS Fe-Ta-C R
BOSERTRELNAETE L, §-Ta RE(LIIERSI
BLDrEZLND. Fh—F, 431 THE~ALITES
Ta OELIFR{LAM tapiolite 13, Zh o ORILITT
BHE D XLREERLENTHY, WCHE T2 L
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FML 7B E, Ta 3ETEENCEBRELESTHOT,
ROBESFRELEND L Lindhug, BitwiwL
(LR ERT 5H Ta BEASTHZ LTk 5.

6. & B

1) BxD#AkD Fe-Ta-C, Fe-Ta-C-N 3 X (fFe-
Ta-N FZEEOHEN, $FEHL S NBREBHIZOW
THBBEZT RO R Ta KILWd 5 Vi3 RE(LY
BEELTE—RATF A4 PRRIK, b THEICES)
FICHHET 55, Ta ZEMILIELIET =54 MR
IR OT M E L (R ohb 2, %74 Ta
ASHEEDELDTHVHAITIE, ZhbDEMT—KE
WRICHGEIRD Fe-Ta £EMILAMMESITE TS &
[T Y/ et

2) hooifEED EERL it hEk & LT ER
i, Br-7ova— VAL X R ERALEE BRA L,
FIORBERIC X DTN EHRE ORI 2 1RET Lok
2, B oREsIA 2 %18 6N-HCl fiZiRi&NE L Tib
B BRE LI, FAMBREZ ST 2HECED Ta

R, BIEMIZEENCERENS 2L (Fe-TagE

BHE A AT ERERTIC & b 7D T K SATERT B)
BESCE D, ZolEgy Ta bz v Lo
ERAVSHEFEL L TREL .

3) koM HEC XD i sEE L &R ORE
HEECOWT, XEEFETLORER, MPICER
75 Ta Rty LR ZE(LMiE BRAVER DR L 723
FED o -HTH Y, Ta E{L¥I Scuonsere DR 72
ABGDa-FATH 5 Z &, Fe-TagBRL&MIIASTM
h— KD Fe;Tag YT 5T EMRHALMTIEOR.

4) ZhoDHEBOEFI,HT Ta OBLWRILEN ta-
piolite[Fe(Ta,Nb) 0:12338% S, Z DA Ta iking
DLILVEBHC RV TRICHIB TR 2T o 7cik A
DBETHED X5 Whd T Lavbn o, LipioT
tapiolite 3 Ta RILMPLBLMICHETSH L, IHIT
RESLEMTH Y, BHOBESHENELDTHL
WIBAETH, Ta 3BEEMICBRELEATOIOLEX
bhs.

5) HH o -MoFEMIRALFDTa, CEIUN
DI X2 TRE D, ERFAUKBKEVTHE
REEEC X >TERS. Zhi3fH é-Ho N osH
HEOMBKX530THY, NEHESHEMT S
L7igsoT, Ta L& T5 (C+N) of&IEIL,

ok &b - MO FERIINMTLS. X-RETE
R Bl d-HOBTERE, TARBESWHER»
5,Fe-Ta-C REE&F DI H 0 ~FBDMAL % TaCo.05No-06
LRELT.

6) #TH 7 - OB FELHIFR O LM, BULERIR
EBiCXoTIELA LZELET, wWTho kv Td
KX L TE 2 BFE
BEEOEEAESTWA Z EMBBELATED, Zhi)
Folb¥EHR % TaNgss LHREL .

7) Fe-Ta-C REECOVWT OEFIERHE RSSO
—2FF4 hickTD 0-Ta R EONEL 2
TaCo.55No.s DHKEFT ) £RRICOXERERY

log [%Ta][% C1085[% N 1006 = — 5800/ T +2-02
THx%, ¥/ Fe-Ta-N REEIT 2\ TORSIERRE
ErbA—~257F 4 Mtk F5 r-Ta 2L (TaNggs
OHMBEET D) RGO FEIRERY

log [%Ta][% N1985s = —7400/T +2-09
TEx/z. ThoDERPLA 27 F4 bhREWVT
Ta W3 Ta I X VRERILEWMTHD L%
BAS T L7z,

ScHONBERG 73 TaNj.g~TaNj.g
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